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PERFORMANCE TEST REPORT

Terreal North America
4757 Tile Plant Road

PO Box 69

New Lexington, oh 43764

Test specimen ldentification:
Terreal Languedocienne, Barrel Tile, measuring 19 .54” Long X 8.38”"Wide X 0.450” thick.

Test Procedure

Testing was performed In General Accordance with ASTM C1167-03 “Standard Specification for
Clay Roof Tiles” Section 6.2 Freezing and Thawing.

Test Requirements

No breakage, no crack development that exceeds the minimum dimension of the specimen,
and not greater than 0.5% loss in dry weight when subjected to 50 cycles of freezing -and —

thawing.
TEST RESULTS
FINAL DRY
SAMPLE INITIAL DRY % WEIGHT FREEZE THAW
WEIGHT VISUAL OBSERVATIONTS
iD. WEIGHT (LBS) LOSS CYCLES
{LBS)
- k I t
Langu_edoc:enne 5.450 5 486 0.072 no hreakage, no crack developmen 100 Cycles
Tile #1
Langut.edocienne 5 588 — 0.070 no breakage, no crack development 100 Cycle
Tile #2
- I
Langua:-:doc;enne 5532 5526 0.108 no breakage, no crack development 100 Cycle
Tile #3
Langut'a-docienne 5 486 5 482 0.072 no breakage, no crack development 100 Cycle
Tile #4
i b
Languedocienne 5590 5 586 0.071 no breakage, no crack development 100 Cycle

Tile #5
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Languedocienne (Top View)
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Languedocienne (Bottom View)



